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Before beginning assembly, please read these instructions thoroughly.
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@ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling

this model should contact their Kyosho distributor or hobby shop. NFSHD
\
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ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

Tl ELGTE
Tools required ERYT 3 TEORLICI. +HEBELTIREL,
3= CAUTION: Handle tools carefully!
Ii?s
(v FMcA-TLBIE —MEMETE Ty —
TOOLS INCLUDED TOOLS ACCESSORIES
WABLVF BSIARYF W B EEE
Hex Wrenches Needle Nose Pliers Instant Glue
~
@ 9 A
@ Scissors
@ N0.36219 / 36219P
_— — = SPFATTYI)—<—
@ % SP KNIFE EDGE REAMER
W+tELVF
Cross Wrench 5 .
W=y /\—

@ E[E:/\m Wire Cutters

Bx>Oy 7|

TIRMIAARET, BE#EE ~15mmD
N&IFHNTEBITETY,

No need to pre-drilll Drills neat 1 ~ 15mm
holes directly!

Wsc222@) /sc223@) Screweme”t s
zavyLUF BHya—FAT Paint
Shock Wrench Sharp Hobby Knife OF 7« DEEIIE
KU H—RzA kA
EHALETT,

@For painting the body,
use polycarbonate
paints for models!
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2F v )29 — RN (T O XR) BRATERY—R - HEM - 7V THAX
Radio transmitter with at least 2 channels for 2 servos. Suitable servos, receiver, battery & electric speed controller
O@ZDF v Meld2F v Y X2 —RDOT AR @7 ORDEWRWNE. TARICHNBOFRAEELEICLTIREL,

HRETT, @For more information on the transmitter, kindly refer to the N
@This kit requires a 2 channel radio transmitter. instruction manual of the transmitter. . _'j-_’j_\
Servo _

————— = N m———————

== \ | =N S N T= PN MAX

XS \ No.82274 || TV LRAE—S—05E \ 29mm

I Transmitter VR KS4031-06W for Brushless Motor P

[ \ \\ SERVO KS4031-06W |

! \ : 18~21mr/n</

: N | 200mm \ea—"38~42mm

\ <

! " | w77

[ . ‘ Electric speed

‘ Vi — No.37032 No.37051B controller

! | IV 2408 TSV LR 1V 2405 ESC

I | £—%—15.5T/4AWDH (60A/MAX13.5%2—2)

| LLE MANS 240S LE MANS 240S ESC

[ : Brushless Motor 15.5T (60A/MAX13.5Turn)

|

| |

[ I 75y E—42—-0iga No.82245

| [oX ==
: ~ ‘ for Brushed Motor BB L—R\YR B [ | R'fm%
B | | No.37021 KAOG0-9TW 753 E—5—F  fcxihl Receiver

‘ Receiver | | LeMans E—%— FA7KESC 60A ST5% |

‘ | 057308 KYOSHO SPEED HOUSE

| Le Mans MOTOR KA060-91W Brushed WP

[ /‘ (Brushed/30Turn) ESC 60A S-plug

W EFTRNY T — W 7TERR
Battery Baty Charger W7 —

™ Battery

OERT BNy FU—lcELr | MAX
FEREEALTEL, < 90~140mm
-

@Use the charger that is
appropriate for your battery.

MAX
25mm

AN

No. 71322 SPEED HOUSE 7.2V 22HV Ni-MH /\wF1)—
SPEED HOUSE 7.2V 22HV Ni-MH Battery
No. 71324 SPEED HOUSE 7.2V 36HV Ni-MH /\wF1)—
SPEED HOUSE 7.2V 36HV Ni-MH Battery
No. GAB4201 Gens ace LiPo 4000 & kL— /X% (45C/7.4V)
GA-B-45C-4000-2S1P-HardCase-8
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.
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This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D1 B / OTHER HARDWARE

3x12mm E'X x12mm I ER 3mm TvI¥y—-Fvhk ESEUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ‘||||||||||||\||||\||||||||||||||||\||||\||||||||| 3mm Dmmm 3mm @_TL 3mm @ 5mm Oﬂ]ﬂﬂﬂﬂ]ﬂ
12mm ot | 12mm ! )

_

(o

5x10mm A% )L - RF YT
Metal Bushing - Ball Bearing

01

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@ "|||||||||\||||\||||||||||||||||\||||\||||||||||| W Dmmm TN [




Screws / % J%am

)

1-E025 x12
E-Ring(E2.5)
EVY

1-E050 X1
E-Ring(E5.0)
EVY

N
s
N
1-N3024 x4
Nut (M3x2.4)

a2y

H
1-N3033N x20

Nut (M3x3.3) Nylon
FybFA40Y

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
TyhT7509 F10y

]
1-853003 x2

Set Screw (M3x3)
£ybER

(© m

1-S32606H x10

Flat Head Screw (Hex/M2.6x6)
HIER (N\YIR)

(©)

OT241@x4

Flat Head Screw (Hex/M2.6x8)
HIER (N\YIR)

© | s

OT241@®x2

Flat Head Screw (Hex/M2.6x14)
HIER (N\YIR)

O

1-833008H x15

Flat Head Screw (Hex/M3x8)
HIEZ (A\YIR)

()]

1-S33012H x6

Flat Head Screw (Hex'M3x12)
HIER (N\YIR)

© ]

1-833015H x2

Flat Head Screw (Hex/M3x15)
HIER (N\YIR)

()|

1-S33018H x6

© | Ol

07242 @ x13 1-W300805 x4
Flat Head Tapping Screw (M3x12) Washer M3x8x0.5
HIRIEVTER Ty r—
@)
07242 @ x6
Flat Head Tapping Screw (M3x16)
HIRvEVTER 0T222@ x4
Washer M5x12x0.15
©
1-S13005H x2 %
Button Screw (Hex/M3x5)
REVEZ (NVIR) 92643 x2
Snap Pin 4mm
@ [ﬂmﬂmﬂﬂmﬂm AFvTEY
1-S13008H x6
Button Screw (Hex/M3x8)
REAVER (NVIR) 92638 %5
Snap Pin 6mm
(o xFy7ES
1-S13010H x4 N
Button Screw (Hex/M3x10) |:|
REAVER (NYIR) BRGO07 X2
Shield Bearing (3x6x2.5)
@ [ﬂ]ﬂ]ﬂlﬂ]ﬂ]ﬂ]ﬂ]ﬂﬂﬂ S—IVRATYYS
0T242@x2
Button Head Tapping Screw (Hex/M3x8)
REVAYEVTER
BRG003 x2
Shield Bearing (4x8x3)

= IVRRT) VY

1854004 56 Fiat Head Screw (HexIM3x18) 1-S23006F x2
Set Screw (M4xd) YSER (AUHR) Cap Sarorane langed)
fyRER To0I9F vy TER
[ @ "||||||||\|||||||||||||||||||||\||||||||||||||||\||||\||||||||||||||||||||||\|||||||||||\||||||||||||||||\||||\|||\||||||||||||||||\||||\|||||||||||||\||||||||||||||||\|||\|| QIMWHMUW gﬁelgog x10 oo
0T241© x8 0T242@ x4 Sy 'e,l, ﬁir,'—r)% /f; 4
Cap Screvy (M2x10) Flat Head Screw (Hex/M3x45) 0T242@ /0TB246 D x6
FrvTER HIER (\YIR) Flange BH TP Screw (M3x10)
@ m:h]]ﬂ]ﬂ]l]ﬂ]ﬂ]ﬂ]ﬂ]]ﬂ]]ﬂ]]ﬂ] @ ﬂjnmnmumumm TIVIREIRYEVTER
1-522608 x18 OT241® x6 @iﬂlﬂlﬂ[ﬂlﬂﬂl
Cap Screw (M2.6x8) Flat Head Tapping Screw (M2.0x8)
FryTER FSRYEVTER OTB247@ x2 BRGO14 x4
S_a,ry;?;d Screw (M2.6x4) Shield Bearing (10x15x4)
|| I @ ﬂjmm YoVERTVYT
1-822612 x1 07242 ® x6 @ H
Cap Screw (M2.6x12) Flat Head Tapping Screw (M3x6) OT241Q x4
FryTER Y529 EVTER Washer M2.6x5x0.5
Ty v—
Rubber Parts, ETC / SI\—I\—Y, ZOfth
ORGO3 x8
O-Ring (P3/Orange)
oYY PIFLY)
SC216 2 c ' 0T206B @ x1
Slipper Pad 81003:3;;/;: " GearCoverSponge
o o 1w Ny ac *. \— i
FUDISAS oo (P375%) OTT243M@ x4 OTT243M P x4 FONN-REYY
Pin Tire M 43x86x40mm Inner Sponge
0 | Evaav L IF=ARSD
0T222 @ x4 r@ ‘ ‘ )
O-Ring (S054.5x1.5)
oy #illlest] SIL0100 1 96441B x1 SC246 x2
Silicone OIL #100 Sponge Tape(1x100x150) Bgttery Strap (16X200mm)
I)IAVAALIV#00 ARVIT—T NyTFY=RAZv 7
0T227 x1
0T223 x4 07253 x4 Belt
Diff Gasket Shock Gasket 12mm NIV bk
TIHRTYE 23V ARTY S 12mm




Metal Parts / X% )UI\—Y

OT237R(® /OT238R O x4
Seal Cartridge
==ty

Q]

OT237R@® x2
Shock Case S
2avr—2AS

©l)

OT238R@ x2
Shock Case L
>avyr—AL

OTW123 @ x2
Front Shock Spring Medium Black
TJaVRRT)ITMT Ty

OTW124 @ x2
Rear Shock Spring Medium Black
VYRT)IMT Sy

0T239 x2
Front Shock Shaft
A S S2 A

O (I [ ]

O ([

0T240 x2
Rear Shock Shaft
Y>3y ov7h

0T2155@ x1
Joint Collar
IV hT—

O

0T216S® x1
Motor Guard Joint
E—2—A—FV31Uk

T

0T225@ x1
Main Gear Shaft
A FYIHT b

O——

0T248 x2
Flange Shaft 3x26mm
TIVIT%TH

Ol [

0T249 x2
Flange Shaft 3x30mm

0T203@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

N

0T203® x1
Servo Saver Spring
F—Re—IN-2T)>YJ

%

0T208 @ x1
Counter Pinion Gear
Vil Sl e

I

0T224@ x4
Diff Shaft
TIIRTH

© ([ Jrommm

0TB247@ x2
Pivot Screw
ERypRIY2—

0T208 @ x1
Spur Gear Crip
AN=Fv9)v T

O

0T212 x4
King Pin Flange Pipe
FIETISZIIINAT

Ol

0T225@ x1
Slipper Spring Guide
AyIN=2AT)T 4R

W

0T225@ x1
Slipper Spring
R)yIN=RT)2G

O

0T225@® x2
Spacer 5x7x10mm
AN—H—

0T225 @ x1
Counter Gear Shaft
HoVa—FvIv T b

|

07221@ x1
Final Pinion Gear 32T
T7AFIVEZA Vv

0712210 x1
Diff Gear 53T
TIFY

O

0T221@® x1
Counter Gear
hova—Fv

4>

0T222@ x4
Diff Bevel Gear13T
FTINIVFY

o122 @ x4
Diff Bevel Gear10T
FINIVFY

oL ]

0T222@ x2
Bevel Shaft
NIV v T b

oL

0T208@® x1
Pin3x12mm
%

o1
0T224Q® x4
Pin2x7mm
7

SC215 x2
Slipper Plate
R)yN=TL—b

O

0TB246 @ x2
Driver Stop Washer
RIAN=AMYT Ty v—

OF

FA304-25 x1
Pinion Gear (25T-48P)
E-AvEy

0T231@ x4
Drive Washer
RSATTvv—

©0—7

072320 x1
Servo Saver Shaft L
H—Rt—\—vThL

O

0T2320 x1
Servo Saver Shaft R
H—Rt—/\—+ TR

1 upP (9

0T232@ x1
Saver Shaft Plate
t=N=24 T TL—h

I

0T241@ %6
M2.6 Counter Sink Washer
HIVE—=2 )Ty —

O I

01231 x4
Screw Pin (2x11xM4)
AgV1—-EY

©)(

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 R hR—)b

©( Jmmm

SC241 x6
5.8mmxM3 Pivot Ball
5.8mmxM3ERY b R—)b

QD

oT232@® x2
Ball Nut S M2.6x4.8mm
R=IVFUES

1 = N
iy
SC242 x2

4.8mmxM2.6 Ball Nut
48mmxM2.6R— )b

o0

W0201 x8
5.8 Steel Ball
58 AF—IVR—Jb




Metal Parts / X% )UI\—Y ‘
O (@]

o o |
0T219S x2
Main Chassis (Silver) o
::[jﬂﬂm AV — 5 oD © O O O
0T229 x2 0T214S x2
Front Wheel Shaft o Front Side Plate
TAYVMRA—IL ¥ T b JOVMNARTL—F (e}
012138 x1
Front Under Guard
I 111 IOUNT YA F
0T230 x2
Rear Wheel Shaft
JYRA—=Ibov Tk
0T217S@x1
@ [D ] D Front Shock Stay
TAVh3vIRT—
0T233 x2 -
e 01215501
Rear Plate L
DY 7L—hL
Ol=
OT247 x2
Flange Shaft 3x60mm
TI70IV% T
0T217S®x1
© (I (T Rear Shock Stay
OT2346 X2 3w RT—
Tie Rod M3x50mm
240y K
RS 11—t _@ ©
0T2185@x1 0T2155 @ x1
072340 x4 Front Strut Plate Rear Plate R
Tie Rod M3x38mm 7OV bRy TL— Uv7L—FR
24ay R
([@mInnnnno Hananunull o @ @ o
0T234@ x1
Steering Linkage Rod M2.6x36mm 0T218S®x1 0T235R @) /OT236RE x1
ATT7I)7) =y R Front Sus Plate Shock Wrench 0T235R () /0T236R( x1
70YMRTL—b JavyLoF Shock Tool
2avyy—)b
\
0T228 x4 {
Swing Shaft E
ARLYVTIHTH = = 07226 x1
Q Ladder Chain r/j
Fi—v ©
OO0 e ©
00 @
\\/J ) O O [ (] 1]
A N o
ETZE? a4 cK)T21I2|(;/: i 012165 @x1 p— © © ey
nuckle Arm nuckle Arm Motor Guard ) 0TB247@ «x1
FuoIT—LL  FuILTF—LR R Aluminum Roll Bar OTB247® x1 Front Roll Bar Plat
E-4-A-F I O—Ib\— Roll Cage Plate ront ROt Bar Flate
= O— V=97 —k 7ayba—b\=7L—k
Plastic Parts / 7S5 2F v J]\—Y
OT206B@ x1
@ @ © Chain Cover A
— © o FI—hN—-A
)8, °7] | J
O
O ©
} 0T206B® x1
© Chain Cover B
© © © © o FI—VhI\—B
= © ©° OCTD o |
0T220 x1 @ @ ° 17088 @ x1 1708B @ x1
Radio Plate Antenna cap Antenna pipe
AT~ 7T FEvyT TITFIAT




Plastic Parts / 7> XF v 7 I\—Y

0T201B x2
Suspension Arm
DV VZEVIEIN

0T203 x1
Servo Saver
=R\~

0T1204 x1

Hub Carrier © 0O Q ISYESHE Q O ©°
NTFvUT O O
93 0T207B @ x1
g Bumper

0T208@© x2 07208 x2 07208 @ x2

OT205 x4 Sprocket Case 18T~ Pulley Case 32T Pulley Guide
Holder A70yMMr—2R T=)=4r—2 T=U—=HAR
FIVE—
07208 @ x1
Al o Idle Pully
7. 3 — ) —
OT206B X1 TARN7=Y =
Chain Guide 0T208@ x1 0T208 @ x1
FI—VHAR Spur Gear 61T Diff Case
] H ‘ 0T207B ® x1 AN=FF TIr—A
MiniBumper
SNV

4

0T209 x2
Shock Piston
PEVZIY N 0T250 x1
Wing Stay
IAVIART—
OT210R x2
(H)TlBZ‘tG Oxi Shock Plastic Parts
elmet au =0
3TN
AJVAY

OT2520R x1 © ©
Wing
vz

0TB247-2 x1
Body (Orange/Javelin)
RTAFLIIIN)Y)

0TB247-1 x1
Body (Orange/Javelin)
KT FLYIIwAN)Y)

(@ 0
M OTB247-3 M
©
0TB247-3 x1 OTH244SC x2 LA43 x3
Body (Orange/J\ave;lin)‘ 5sp Wheel 43mm Satin Chrome 5.8mm Ball End
RTAFLIIFwAN)Y) SRAR—=IRA—=)VA3mm (B 7>70—LAvF) A—=IVIVR




FI¥Y
Diff Gear

1-W300805

Plastic R
BAG @\gf;

0T222@
01220 %“
=&

Grease

Fett Graisse U=z

J1)—=
Grease

01220 ///// TN 1-W300805
| 220 M3x8x0.5
-~
} ‘i\

012240
Pin2x7mm

| X or—

012220

7OV M) VPEIERDESICHAIITET,
Assemble front and rear diff gears as per
diagram.

Of——

oT222@
O-Ring (S05 4.5x1.5)

o224 ®

T77—U—
E Diff Pully : N

woHTEFE!
Do not over tighten!

&>
2 O
01222@®
0-Ring (S05 4.5x1.5)
oT224©®

|

R//%N\@

2BEDSENET, o QN I RS TDEAERLE A,
You have TWO options to choose from: i Not used with chain drive.

~VRESqooge | [ Fr—vESqooms |
0T208@

Belt Drive Chain Drive

N
FHcEhE T 7ADRIFEY) 277 A 115000~30000% i L TWE T, FRONT
Use Silicon Oil 5000 - 30000 (sold separately) to your preferred setting.

J




FYRYIRX
Gear Box

' BITIEHET,
LIl Insert into hole.

o202

Fr—YRFSATDHBEFERLELA.
Not used with chain drive.

BRG007

b
0T208@

BRG007

BE! \EICTEE
Important! Note the direction

NIVMNFz—V RS54 75&IR
Choose Belt or Chain Drive

07225@ RICvT b 2BLET,
Temporarily insert shaft through.

CI—

FRONT

FI—rDRAEZRDLIIcY LET,
Set the direction of the chain as per diagram.

Fr—YRSATDBEFERLELA.
Not used with chain drive.

01242 ®
TP F/H M3x16mm

Y I EREET,
Remove shaft.




FaYrNIVINY R

Front Bulkhead (Fz— FS17 DS
Chain Drive

B!
Important! Note the direction

BEISEE

oT2420
TP F/H M3x12mm

’(%‘7@

/

01242 @
02185 @ TP FIH M3x16mm
01242 @
TP F/H M3x12mm
FSATHAE - — N
Drive Guide HOMEICEDEET.

g EER!
Do not over tighten!

BB MR
! Note direction
Front end is marked

oT12068 €l

0T206B(®

Align as per diagram.

g EER!
Do not over tighten!
< oT2410
v TP FH
| ;| 012068 Y M2xGmm

AEFEEMEHA
Note direction
Front end is marked

10




v 7L—b E—2—H—F
Rear Plate Motor Guard

EVIRDIKEILGESE Sty LET,
Set so pin holes are horizontal.

92643
R-Pin 4mm

é 1-832606H
FH M2.6x6mm

1-S33008H
FH M3x8mm

1-S33008H %
N~

FH M3x8mm

0T21550

A Vv —
Main Chassis

HOMBICEDEET,
Align as per diagram.

1-S33008H
FH M3x8mm

ST EEE!
Do not over tighten!

RIESHLET,
Temporarily tighten.

1-S13010H
BH M3x10mm

1-S33008H

FH M3x8mm %
\

NORRICEDES Y FLET,

Note hole position is inside.

“ 0T2198

1-S33008H
FH M3x8mm

oT242©

0T2155@

1-813010H
BH M3x10mm
1-833008H REDHLET,
FH M3x8mm Temporarily tighten.

11




7OV 7E—=H—F
BE! HECIE

Front Under Guard o141 @ c
FH M2.6x8mm = n Important!
| Note the direction

pos} &2 0T410
ﬂ.%%bt*iﬁ'o glg g ?géjﬁe
Align holes. »/Qg g M3x8mm

1-§22608
Cap M2.6x8mm

RD&SIcty bLET,
Set as per diagram.

H—REe—/\—
Servo Saver

- TIVZZIVIN—
012320 Q @ n Aluminum Silver

VHIE217A%
Aluminum Silver $HIHITCHEH>

Assembled
0T241Q
Washer H @

T M2.6x5x0.5mm
°|© =

0T241

Washer

M2.6x5%0.5mm \@L;

S 0120311 I
|
~¢¢\:ffo S BT EEE]
NSEE it [alya =N
B @ Do not over tighten!

12




H—Rte—N—=Uy \

Servo Saver Link

omzel ' 012038

{3 up 0

o232
Saver Shaft Plate

FE! mETER
Important! Note the direction
T 01410
: ) 7 . FH M2.6x14mm
m JaVMARTL—F
Front Side Plate WMWWWWM Uﬂﬂlﬂ]ﬂ]ﬂlﬂﬂﬂﬂ]ﬂ]ﬂ(ﬂ

01242 @
TP F/H M3x12mm

|UOT241G / %
\ g r& szmm

@ H 0TB247@®
Pivot Screw

oT241Q

Washer M2.6x5x0.5

T EEE! )
Do not over tighten! /7

o242 ®
TPFH
M3x16mm

oT242 ®

Og 2
M oo — @@
01241Q

0TB247@©
Pivot Screw Washer M2.6x5x0.5




hooz—F+
Counter Gear

012250

SC215
Slipper Plate

SC216
Slipper Pad

FT2ay NANT—E—Z2—ICHED!
Recommended with optional high power motor.

SCW021

HD

X2pcs

FE \EICEE
Important! Note the direction

BEITEFEROLSICTZVIEMIICLY FLET,
Note direction of flange is set to outside as
, \per diagram.

v 7 FOEETHDIAHKES,
Tighten to face of shaft.
\

0T225@

1-N4056FN

14

7yiIN—ayF
Upper Rods

BE! BEITEER
Important!
Note the direction

oT2340®

14




1-S33018H
) FHM3x18mm

H
1-N3033N Mﬂﬂlﬂ]ﬂlﬂ]ﬂm
Nylon Nut M3

oT242 @ P

TPFH QY
M3x1 2mm

1-S33012H
FH M3x12mm

Front

©d

30 %

ot / FRORI Y FLET,
® / Set into lower hole.

H
1-N3033N
Nylon Nut M3

o

1-833018H
FH M3x18mm

ARV 307 — LA

Suspension Arm (
0OT247
M3x60mm

ST
1-854004 D7\

X

72y bAyMIEEEGDEET,
Align to flat surface.

O

1-854004

Set M4

g ETR!

Do not over tighten!

1-S54004

Set M4

WHTETE!

Do not over tighten!

v hAyMCEEEDEET,
0T233 Align to flat surface.

M3x54mm

Ol 1)
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pAs A AW E =) b p
Front Hub Carrier

I 1-S13008H
BH M3x8mm

TV OEE TRHDAHET,
Tighten until flush with nut.
. J

e
. -\ »- (/A
\ \,_7\» L
SC241
Pivot Ball i
5.8xM3mm
o204

071229

0T231®
Screw Pin
2x11xM4mmd

1-S13008H
BH M3x8mm

Ry 07231 (2]
1-N3033N ol
Nylon Nut M3 “
BE! \EICER
Important! Note the direction

m TOVMF AR Y3V
FrontSuspension < 1.s3301sn BRI T FEEI

Do not over tighten! Use standard screw!

@ 1-E025
_— E2.5 Clip

. 1-833015H
FH M3x15mm
<

LEXIERIEO T EFE!
Do not over tighten!
Use standard screw!

0T248
M3x26mm

16




240y K
Tie Rod

0T234@©

Wwipg

m YNNI T
Rear Hub Carrier
S——=os10
Screw Pin
I ﬁ 2x11xM4mm
| or2044
Q\ BRGOO @[ﬂﬂﬂﬂﬂ]

< E ) SC
0T231@ @\> R Piv<2)? |13a|| \
) 5.8xM2.6m

m

0T230 L

0T231Q®
Screw Pin
2x11xMdmm

BRG001

B A

E}Iﬂﬂﬂﬂﬂl B BEITER
Important! Note the direction

SC241 Ly |

Pivot Ball /4

5.8xM2.6mm i Q)

17




REICEYMLET MHTEER!
Set last and do not over tighten.

m UPH RN YAy
Rear Suspension

1-854004
Set M4xdmm @ 70

0 [
071249
M3x30mm

<M W
\ g I
Q 1-833012H ""3 \

FHe M3x12M
(@ or204A

|

BETERIEDOKRICEY FLET,
Note the direction and set as
per diagram.

E25Clip

1-533012H “
FHe M3x12mm / \

LEXVER MmO T EFE! @
BEISERIROKICEY FLET, Do ot overtighten! Use standard screw! | _& or204A P
Note the direction and set as (65) WM 1-S54004
per diagram. A=~ Set M4x4mm
“ BTy FLET. T SR
Set last and do not over tighten.

m NyF)—FIVE—
Battery Holder

1-N3033N
Nylon Nut M3

1-S33008H
FH M3x8mm

\
ﬁi {> Hﬂ
0T205 K] >
Nonkahe 01220

TP F/H M3x6mm

0120561 @ DT EER!
E Do not over tighten!

012420
TP F/H M3x6mm

&
IN)EES Y RR—=NN=HLET
BETEEEDLET,

Removing rough edges with
sand paper is recommended.

oT242Q
Flange BH TP M3x10mm

18



AHTL—b —
23 Radio Plate 1-313010Hg n BETE 7IVIBHACEYET

Note direction. Flange on top
o241 ®
TP FH g |
M2x8mm - . =

e —
0TB246@
Driver Stop Washer

1-S33008H o242 ®
FH M3x8mm TPFH
M3x6mm

1-S13010H
BH M3x10mm

1-S13008H
BH M3x8mm
L

~{

1-S33008H
FH M3x8mm

avyU—Ib
Shock Tools

0T235R®/ OT236RO

REEFTCLOOWANKT, @
Insert all the way.
*\
-

0T253 RE t

Shock Gasket 12mm \‘&_ /‘ ?
=
N x4

OT237R/ OT238RO

o1210RE]

1-S32606H
FH
M2.6x6mm e

19




25

avIERMY
Shock Pistons

Rear &\

Long one

’

A

oT209Kl

1-E025 @/
E25 Clip l

ot200E1

Rear B“'/
Long one

rom 557,

Front &Y%

5 @@ ORG03
@ oA R
LY one 5 O/

(S27 M OBEDEETHUABET,
Insert shaft to the step.

0T240

X2

Short one

07239

N\ / J
50, V

\

\ @/TMOR @

=
&0
R

01210RHA

o200

%
oT210RA < 9

s BECEEIEOEIICT TV IBREIBYET,
Note direction. Flange is on inside.

SILICONE SHOCK OIL

#100cst (75ut)

707 DFH 2 mmAR—Y—REICEANE T,
Insert 2mm spacer inside for Front Shock only.

SIL0100

m:/a‘yfprzrw
Shock QOil

tCIAY.T

Short one

1Y)

Long one

Rearx2 Frontx2

ZDZAVDECAETHAIVEANKT,
Fill oil to this line.

YT ERBECTRUAHRD LA IV EREE T,
Insert shaft all the way and remove excess oil.

@EXRLY N7y 17OV MAYYCER M)A AILT1 00,
Ty TOVNWI—RTIERIEEEBER M) OV F AL
200—350fHATEXT,

@Basic setup. Use silicon oil 100 for Front A and Rear B pistons.

For high grip surfaces, use B piston on front and rear with
Silicon oil 200-350.

20




AVIRTIYT

Shock Springs

v

1-822608
CAP M2.6x8mm

,f(((((((

oOTW1240Q

R

l

1-N3033N
Nylon Nut M3

©H

or210rRE

2mm)FEEF2

OT210RIA L
oT210RER

1-522608
CAP M2.6x8mm
—(

Raise 2mm collar

/
U A
Front
hZ
wHTEFE!
Do not over tighten!

EEBBYET,

There are left and right

Nylon Nut M3

OTW123
Shocks

21




m 70 M I8— RXESC
Front Bumper RX ESC g

oT242 @
TP F/H M3x12mm

\ | | '
\\\ \ % ﬁ/ REMII T AIE, BB E
B g ROAIBICEDEET BT BRERICIOTIIVET I IR 2,
Align receiver mounting FLLITHERICES T ORDOFBAZICRETIIEEL,
position to rear section Bending not required with all receivers.
R as per diagram. Check your R/C system instruction manual for details.

1-853003

(117088 ©
+9

RO&SIcFr+EBLES,
Pass antenna through as per diagram.

96441B
mET—7
Sponge Tape (Double sided servo tape)

22




)] 2770279 % 2770 s Rz bSVEREL Y RERORITY R A ERUMIET,
Steering Servo Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H
FH M3x8mm

H—RTA V= N\ T —IRENZ VL SEELE T,
Arrange so servo wire is not caught by battery.

o) A
N ©
%47—2!] @

q
1-N3033N x2
Nut Nylon M3

1-832606H
FH M2.6x6mm

FENFEA,
Not included.

1-522608
01203l Cap M2.6x8mm

) SANWA . JR 0T234@ -

E——— KO SC242

0203 ) \\ [ﬁ] . 22mm
8 (O)~ fAmec B RF— LA A TL— o CTB _

ICF59 55501824720 ST — I \

S — = RAX—H—ILFERLE A,
@ g — ?S%%% If servo arm interferes with radio (LO B\ HECIE
> KYOSHO plate, 0TB247-2 servo spacer ‘ Important! Note the direction
\ ) isnotused. SC242 )
Al \°—=F’\" ' ~N
Spur Gear

BEISEFRIRORRICE Y MLET,
Note the direction.
Set as per diagram.

0T206B@®

BRG003

23



1-S53003
SS M3x3mm

1-S23006F k
Cap Screw M3x6mm Flanged -

FYOBITHR WA DT E@MZEDOTCEELET
Tighten the screws with one sheet of paper inserted between both gears.

FA304-25
Pinion Gear (25T-48P)

Ol

ORG03BK R-Pin 4mm
O-Ring P3 Black

3 3 24
Tires

2AYOIDNNMAICEZERICEY FLE T,

Set with tire logos on outside.

AW
OTT243M @

OTT243M®

OTH244SC




RA—Ib
Wheels

P11 B TlRIESLIZER
Screws that were
temporarily tightened
atP11H.

|

1-S13005H
BH M3x5mm

1-S13010H
BH M3x10mm

01B247-3A3

HHMMMMMD 1-513008H Oy

1-S13010H BH M3x5mm
BH M3x10mm

P11 B TR LIZER
Screws that were temporarily

tightened at P11 1.

1-N4056FN
Nylon Nut M4

m Battery

e N
FT23voa— AT Ny T — ERTEBRA/ T ) —H 4 W48 X L100x H2 5 mm)
Optional short-type battery (max size: W48xL100xH25mm).

RN [ D\)‘/ @
A | Z
{ )




36 Dvo—Lr—>
Rear Roll Cage

[

1-S22612
Cap M2.6x12mm

1-S22608
Cap M2.6x8mm

oTB247-11

& \
\
0TB2

w%n
&
m >
- G
~
OTB247-1 E/

1-822608
Cap M2.6x8mm

oTB247-2E1

1-S22608
Cap M2.6x8mm

1-822608 vax s
Cap M2.6x8mm
37 [
Wing
1-S33012H
FH M3x12mm

BE! @EITER
Important! Note the direction

OT2520R

=9

92638
R-Pin 6mm

26




38 *qMva—vir—o
Main Roll Cage

0182472

1-S22608
Cap M2.6x8mm

1-832606H
FH M2.6x6mm

oTB247-2F1

]

1-832606H

FH M2.6x6mm

¥

1-832606H
FH M2.6x6mm
1-832606H<<\74 0TB247®

FH M2.6x6mm

o18247-2

1-522608
Cap M2.6x8nk
N

OTBZ47

1-S22608
Cap M2.6x8mm

0TB247@
PH M2.6x4mm

27




39 AV TH—IV

Paint Decals

0TB246©

EBIETHDERL—XICNE T,
Apply in numbered order for best results.

RUA—RZASBRT L == BENEEL,
Use spray for polycarbonate.

BFENE Ao
Not included.

0TB247

KYOSHO RACING TEAM || s——+ O

s e e JAVELIND voorie maena e
L o
Ojisis @@g@ BAND BibEn
= 0= ®gaz s
JAVELIN ="
JAVELIN |2

i o -
110BUGGY RADIOCONTROLOFFROADRACECAR e s A

FIAN—=/"Fv/E—
Driver / Canopy

WMEITSLCT
Y bLET,
Cut as required.

01242@ / 0TB246 D
F BH TP M3x10mm

28



T ——p m Y NT b= DR

Rear Toe Adjustment

Adjustment of a chain

“ RDESITEEH0AD R % B

FI—V DRV ZFHELET,

Chain tension can be adjusted by loosening
a total of 10 screws as shown in diagram.

" Front

(1R%8)

(Standard)
HESEAEBACGES1I IR FI— % *"MnLSlcw—ohT7Or bRy b
§E®T<T£KL\_O . 0ZAVELHEBSAER F2ESA V274 (1BX)
If adjustment limit has been reached, *Position with mark inside front as per diagram.
remove one chain. No Line: 0°, 1 Line: +°, 2 Line: +2°
42 / EXPLODED VIEW

1-532606H

4

o18247()

1-522612

1-522608
1-522608 / 0TB247-1

/ ~ &% < / ots247-3Hl

OTB247-1

1-522608
oT8247-381

o24728 1555608

oT8247-2M

\1-532606H

0TB247-1

o18247-3M

29




1-533008H

4#2E / EXPLODED VIEW

1—N3033N\

0T2326i

1-N3024 =

,\

1-533018H S
T - on203M
SC242
oT203@—
_ R
=7 o1234@
" lo on242@) , y

N = o)
oo <= % e —
5 N

- %ﬁ 1303 —@ o

A
ot203H]

on241@

==
012320

N\
(@—W0201 oras 170886*@
) — 1-553003—@
01241 @4— or234@) -
o241 E E E E Wo201—) M b\43 | \
— 17088()— E

SC241
on241@
oT212

~a ona@® onn@ \@

\ﬁ BRGOOT \ -

& _ .
27 W01 a3 ©
5 @"@ @/ wo2oi” Y
S N

LA43
N

1-533012H

1-533012H—
OT214S—( <

1-513008H

on41@

018247@)

on41@

o1225@) N
1-N4056FN AN
® @@@ Y
01225@

1-N3033N

1-532606H
o12078(d

1-533008H

1-N4056FN o048 1-E025

Q01247

om242@

30




4% / EXPLODED VIEW

or202H
2028

BRGOO1

012068 (9

on42@ OT202

om202E
01208@) ;

01208@)
=

BRG0O07

o1241(®)

ot2068E1 @

BRGO14 REAR
1-W300805
07223 / 012220
_ o1224() 012220
da Sx
@ - o124
SO 7 L7
= £
5 D @
.;
012220 /m
on2@
012220
012220
o1222(d 1-W300805

one@® BELT

o1208(d)

BRG014
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o1237R@®

A &= onoll

&S——on10rH
€S2—onol

?i>0RGo3
S——onoH
> omns3

\—/ )—0T237R @)

S——omni0rd

@om orH

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
: &E&—1-E025
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
| =
|
|

\ (S)——om210:E

€]

OA

(o]

. /

—_——— e

5 S

" OT256R

on210rHAl/E

-
=

1-522608 ~—

OT238R

otw124(d

S

@

<&@— 1-E025

o200l

o)
/,,> ORGO3

or2008
CO—oms3

OT238R@

\ 01240

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
:
|
: S CE3—onowH
| / &—— 16025
e O8
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

&——omnirH

@—OTNOR 5

S

@!‘) on210rRE
/

—_——— e

FA304-25 /g SC215
1-553003

Gear Ratio Chart

Pinion Pinion
16T 14.43 24T 9.62
17T 13.58 25T 9.24 |<<Kit std |
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

01225@

BRGO003

ORGO3BK

/@ @

~
\

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
!
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JAVELIN Parts List

BRGO001 BRG002
AN
|| Ol
BB 5x10x4mm x4pcs BB 5x8x2.5mm x4pcs

BRG003 § BRGO007
el
BB 4x8x3mm x4pcs | | BB 3x6x2.5mm x2pcs

BRG014 BRG100

©F ow

Pinion Gear SS M3x3mm
O x8pcs (25T-48P)
BB 10x15x4mm x2pcs
ORGO03BK
x10pcs x10pcs
5.8mm Ball End 0O-Ring P3 Orange 0O-Ring P3 Black
0T201B

(OT205] (2502712)

BRGOO1 Shield Bearing(5x10x4)4pcs
BRG002  Shield Bearing(5x8x2.5)4pcs
BRG003 Shield Bearing(4x8x3)4pcs
BRG007 Shield Bearing(3x6x2.5)2pcs
BRGO14 Shield Bearing(10x15x4)2pcs
BRG100  DiffThrust Bearing
FA304-25  Pinion Gear (25T-48P)

LA43 5.8mm Ball End(12pcs)
ORGO3 O-Ring(P3/Orange)10pcs
ORGO3BK  O-Ring(P3/Black)10pcs
0T1201B Suspension Arm (OPTIMA)
01202 Gear Box (OPTIMA)

0T203 Servo Saver (OPTIMA)
01204 Hub Carrier (OPTIMA)
QT205 Holder (OPTIMA)

* FOR JAPANESE MARKET ONLY.

34

e R ()
J=IVRNT) 7 (5x10x4)4 A 1100
J—=IVRRT) 27 (5x8x2.5)4 A 1100
= IVRRT 7 (4x8x3)4 A 1100
J—URRT 4 B3x6x2.5)2 A 770
= JURART 4 (10x15x4) 2A 1320
TIRAZAMT VI (IA) 440
E=A %Y (25T-48P) 330
R=IVIVF580(12A) 330
QU5 (P3/ALYI) 10N 20
0YVJ(P3/7Zv7)10A 220
YRR YAV T—L (A TT4R) 550
FYRYIR A TT14) 660
H—RtAN\—= (FTT4) 660
NTFH)T (A TT4R) 770
VA= (FTT4R) 1100

0T206B
=
1
0
[ —
0OT207B
200 mma ()OO —)
He e
n

)
@ x2pcs ® x2pcs x2pcs (d)
] Q (o
@ m o x2pcs BH M2x10mm x8pcs

E2.5 Clip

O0T210BK oT211
S (1]

e B 15
0T206B Chain Guide (OPTIMA/for High Ratio) FI=VHAR FTTARINAL VAR 1210
0T207B Bumper (OPTIMA) NYIN=(#TT4R) 880
0T208 Diff Gear Case &Pulley (OPTIMA) TIFY =287 —\)— (FTT4x) 1540
0T209 Shock Piston (OPTIMA) JIVIERN (AT T4R) 440
OT210R Shock Plastic Parts (Red/OPTIMA) AV TIN=Y (L RIFTT4R) 440
OT210BK  Shock Plastic Parts (Black/OPTIMA) JAVITIIN=Y (TZ9IIFTT4R) 440

on11 Knuckle Arm (OPTIMA) FTYIINT—L(FTTA4R) 990

071212 King Pin Flange Pipe (OPTIMA) FICEVTSIIINAT (A TTAR) 40
0T213S Front Under Guard (OPTIMA) TAVNTE=H=R IVN=/ATT4%) 770
0T214S Front Side Plate (Silver/2pcs/OPTIMA) - 700/ MFA R 7L = (VIVN\—=/4T74%) 1100
OT2155  Rear Plate (Silver/OPTIMA) DY TL—k IWN=1FT747) 1980



JAVELIN Parts List

0T216S 0oT217S
© ©

©hm®
FH M2.6x6mm x2pcs (a) (b)
0T219S

[o o o o ]

%0 %0 (o — C)

x2pcs x2pcs
o (O)e Ol o=
x4pcs x2pcs x2pcs x4pcs x2pcs
(0) ¥ X] 0T224 § OT225
E i T @

—) -

x2pcs ()

oLJe @=r_]e
= O -
ws || ||Olle iie O

e A ()

0T216S Motor Guard (Silver/OPTIMA) E=2—=H—R IVN\=IFTT4R) 1650
oT217S Shock Stay (Silver/OPTIMA) AVIRT— (VIWIN=IFTT4) 1540
OT2185  Front Plate (Silver/OPTIMA) IOV L=k VIVN=/ZFTT4R) 550
0T1219S Main Chassis (Silver/OPTIMA) A %Y= (VIWIN=1FTT4R) 2750
01220 Radio Plate (OPTIMA) ANTU—FFTT4R) 1650
0T1221 Gear Set (OPTIMA) Frvh (FTT4) 990
01222 Diff Inner Parts Set (OPTIMA) T F=I\=Yyh(#TT4) 1210
01223 Diff Gasket (4pcs/OPTIMA) TIHRTYNGNATT4R) 330
01224 Diff Shaft (2pcs/OPTIMA) TIV% T QNATTAR) 1100
01225 Gear Shaft Set (OPTIMA) FYIvIMeyh (FT747) 1320

% FOR JAPANESE MARKET ONLY.

0T226
j Ladder Chain

[ I QT227 2900098 1T I ]

0T228

I ) xepes

——e ©([ Jo
c)
[ﬂ @© x2pcs @ H M2.6x5x0.5mm x4pcs

0oT233

N [
©f oo

© 120cs @ xdpes

] ) x2pcs

Ol

© (I MM €@ x2pes
O I ©® xdpes
O (I [

OT235R

© [ Jmm x2pcs

H] x2pcs @U xpcs

o

o m—————T1 x2pcs © xbpos 3 x6pes
b il
07226 Ladder Chain (OPTIMA) FI— (#TT4<) 2640
01227 Belt (OPTIMA) NIV FT74) 880
01228 Swing Shaft (OPTIMA) RAVTw T QNATT4R) 880
01229 Front Wheel Shaft (2pcs/OPTIMA) TOYNRA= V¥ TMANATT4R) 770
01230 Rear Wheel Shaft (2pcs/OPTIMA) Y RA=IV v TRQANATT4R) 770

01231 Wheel Hub Set (2pcs/OPTIMA) FA=IVNT 2V MNF T T4R) 770

01232 Servo Saver Shaft (OPTIMA) H—Rt—N\—=% T (FTT4X) 1100
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) - 753347 M3x54mm) QA /4 7T74%) 770
07234 Tie-Rod (OPTIMA) AAOYR (FTT47) 660
OT235R Front Shock (Red/OPTIMA) 7OVbavg (LyR I3 TT74R) 3520
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JAVELIN Parts List

OT236R

> Q2 g ©m
s o

© [Jmmm x2pcs
X2pcs 0 ﬂﬁﬂl X2pes (0)/] x4pes
o X2pcs @ x4pcs ) x6pes
OT238R
@ a) O (a)
x2pcs x2pcs

flle. O e, O
X2pcs xdpcs X2pcs xdpes

(ONN [ ] O [ [ ]
x2pcs x2pcs

oT241

®) 0 Oumwo (O)|mme

CAP M2x10mm x10pcs FH TP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs
@ "|\||\||\|\||\||\||\||\||I\|I\|\II\II\I\II\II\II\III\I\I © S (€] @ H 0

FH M2 6x14mm x4pcs x8pcs M2.6x5x0.5mm x4pcs

() mmmmm——— e () [}» ©

FH M3x45mm x4pcs FH M3x5mm x8pcs

)| 6 (o) mmmm o (o) (jumm o

FH TP M3x12mm x16pcs FH TP M3x16mm x8pcs BH TP M3x8mm x4pcs
o

F BH M3x10mm x6pcs

Ol= )

x2pcs
0T248

O— O] ]

x2pcs x2pcs
b Al
0OT236R Rear Shock (Red/OPTIMA) YYavy LR (7774 R) 3630
OT237R Front Shock Case (Red/OPTIMA) 7083995 =A (LR 17774 <) 2090
OT238R Rear Shock Case (Red/OPTIMA) DYy r—A Ly R 13774 ) 2200
07239 Front Shock Shaft (2pcs/OPTIMA) 7O/ 23979 v TNNATT4R) 550
QT240 Rear Shock Shaft (2pcs/OPTIMA) Y3y sv 7 QNAT T4 R) 550
01241 M2/2.6 Screw Set (OPTIMA) M226 20V )a—tyk (A T74<) 1430
01242 M3 Screw Set (OPTIMA) M3RZYa—tybh (#7741 ) 660
01247 Flange Shaft 3x60mm (2pcs/OPTIMA) - 75T+ 7 (3x60mm) QA/A 774 <) 770
01248 Flange Shaft 3x26mm (2pcs/OPTIMA) - 75T+ 7 (3x26mm) QA/A 774 <) 550
01249 Flange Shaft 3x30mm (2pcs/OPTIMA) - 75>+ 7k (3x30mm) QA/A 774 ) 550

* FOR JAPANESE MARKET ONLY.
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0OT253

@ x4pcs

Snap Pin 6mm x2

©))mmm x2

Flat Head Screw (Hex/M3x10)

0TB246

® dhmmmm x1pcs

Flange BH M3x10mm

I Gm x2pcs

Driver Stop Washer

Pivot Screw 2.6x8mm x2 ©) & o\
© (m ©| e
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 % Egéﬂ %E i 8
Em I
A =l U, g
Bution Screw (HexMax5) 2~ P Screw (M26@)x12 1§55 | oomet
— i oz
(©) (i |3
Bution Screw (Hex/M3x10)x2 2P Screw (M2.6x12)x1 : ‘
8
@) CEZ, g
Flat Head Screw (Hex/M2.6x6) X6~ Snap Pin 6mm x3 E
4
2

(b)
x2pcs
\ e M (F)
0T250 Wing Stay DAV RT— 825
01251 Aluminum Roll Bar 7IbEa—jb\— 1320
OT2520R  Wing (Orange/Javelin) TG (v N FL VD 660
0T253 Shock Gasket 12mm(4pcs) 23y ARTYE 12mm@EA) 330
OTB246 Driver Doll (OPTIMA) RIAN= N FT 74 ) 1320
OTB2470R  Body (Orange/Javelin) RTA (ALY TN Y) 4620

OTH2445C
OTT243M

5sp Wheel 43mm (SatinChrome/2pcs/Optima) - SAR=774=Ib43mm (377 0= Loty $2MA 7743) 1100
Pin Tire 43x86x40mm M (OPTIMA) £ 24 v 3x86x40mmM (A 774 <) 1430



JAVELIN Parts List

SC215 SC216 SC240

x2pcs

x2pcs

© @ -

Pivot Ball 5.8xM2.6x11.5mm

O[[[Uﬂ]]ﬂ]ﬂ x4pcs

Pivot Ball 5.8M3x12.5mm

SC242

@j x2pcs

Ball Nut 4.8xM2.6mm

x2pcs

o . x10pcs

1708B

R-Pin 6mm x10pcs R-Pin 4mm x10pcs @ x4pes
@ x4pcs
Sponge Tape 100x150 mm
SQ215 Slipper Plate (2pcs/Scorpion 2014) AyN=TL—FQANAD—-EAY 2(‘;:1))w (ZE%

SQ216 Slipper Pad (2pcs/Scorpion 2014) A=\ R QARI=EA2014) 165
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) E7Ry b R—)L BA/AT—EF> 2014) 330
SCQ41 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  E7Ry b R—)V GAJAT—EF> 2014) 220
SC242 48mmxM2.6 Ball Nut (2pcs/Scorpion 2014) - R—JbFy + QA/AT—E4>2014) 275
SC246 Battery Strap (16X200mm) Ny71)—=ZZv 7 (16X200mm) 660
W0201 5.8 Steel Ball(10pcs) 58 AF—IVAR—IL 10A 770
17088 Color Antenna(Black/4pcs) h7=TVTHBF vy IHEEA) 550
92638 Snap Pin (10pcs) AFvTEV(10A) 20
92643 Snap Pin4mm/10pcs) AFv7E(Amm/10A) 220
964418 Sponge Tape(1x100x150) ARV T=T(1x100x150) 330
96647 10x12mm Shim Set(0.1/0.2)4pcs 10x12mm ¥ Ltz M0.1/02) E48A 330
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1-S32608H

x10pcs x10pcs

@ | () [pmem

FH M2.6x6mm

FH M2.6x8mm

1-S33008H
x10pcs x10pcs
FH M3x8mm FH M3x12mm

x10pcs

(©) |

FH M3x15mm

x10pcs

(©) e

FH M3x18mm

1-S13008H

Ol

BH M3x8mm

x10pcs

x10pcs

©) (o || © (Juum

BH M3x10mm

1-S22608

x5pcs

CAP M2.6x8mm

x5pcs

CAP M2.6x12mm

© M

x10pcs

SS M3x3mm

Cap Screw(M3x6/Flanged

SS Méx4mm E2.5 Clip

1-W300805
x10pcs x5pcs
N [ Hﬂ H x5pcs o | x10pcs
»
Nut M3 Nylon Nut M3 Flanged Nylon Nut M4 Washer M3x8x0.5

e i ()
1-532606H  Flat Head Screw (M2.6x6/10pcs) HZEZ(M26x6)(N\Y 7 Z/10A) 330
1-532608H  Flat Head Screw (M2.6x8/10pcs) HIERM26x8)(\v 7 RA/10A) 330
1-S33008H  Flat Head Screw(Hex/M3x8/10pcs) HIER(M3X8)(NY T A/10A) 330
1-533012H  Flat Head Screw(Hex/M3x12/10pcs) HIEZAM3XIAYZZ/10A) 330
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HIER(M3XI5)(NYZZ/10A) 330
1-533018H  Flat Head Screw(Hex/M3x18/10pcs) HZEZ(M3X18)(N\y 7 A/10A) 330
1-513008H  Button Screw(Hex/M3x8/10pcs) R EZ(M3X8) (AT R/T0A) 330
1-513010H  Button Screw(Hex/M3x10/10pcs) R EZ(M3X10) (N7 Z/10A) 330
1-522608  Cap Screw(M2.6x8/5pcs) FryTEAM26x8/5A) 220
1-522612  Cap Screw(M2.6x12/5pcs) Fry TERM26x12/5A) 220
1-523006F  Cap Screw(M3x6/Flanged/5pcs) Fry TERA(M3X6/75 IH5A) 440
1-553003  Set Screw(M3x3/10pcs) vk ER(M3X3/10A) 220
1-554004  Set Screw(M4x4/10pcs) vk EX(M4x4/10A) 220
1-E025 E-Ring(E2.5/10pcs) B> (E25/10A) 165
1-E050 E-Ring(E5.0/10pcs) EJ>%(E5.0/10A) 165
1-N3024  Nut(M3x2.4/10pcs) Fh (M3x24/10A) 220
1-N3033N  Nut(M3x3.3) Nylon (Spcs) Fvb(M3x33) 18 (5A) 220
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) Fyh(M4x5.6) 75T FA4AV(5A) 220
1-W300805 Washer(M3x8x0.5/10pcs) 7w 4 —(M3x8x0.5/10A) 220
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18I 21{ENE
Two required per car

F/R
Interchangeable for front & rear

R=IVT TNV RSATRIATT 1)
Ball Diff. (for Belt Drive / OPTIMA)

OTW103

A=AV TL—FLQANFTT4R)
Carbon Rear Plate L(2pcs/OPTIMA)

RBEZA(Y— A TT1R)
Stabilizer (OPTIMA)

OTW104GM

INCE—2—TL—bHYARFTT4R)
CNC Motor Plate (Gunmetal/OPTIMA)

OTW105

! I X 2pcs

H—R70Y MA RTL—QANFTT4R)
Carbon Front Side Plate (2pcs/OPTIMA)

D
Gy

H—RY7aY MRTL— b FT713)
Carbon Front Sus Plate (OPTIMA)

OTW107
@ "||||\||||||||||||||||\||||\||||||||||||||||\||||||||||||||||\|||\ Xx2pcs
FH M3x18mm
B x2pcs Bﬂ x2pcs
Nut M3 Nylon Nut M3

A—ART7AY b3V IRT—FTT4X)
Carbon Front Shock Stay (OPTIMA)

OTW108
© s

FH M3x18mm
B x2pcs Bﬂ x2pcs
Nut M3 Nylon Nut M3

11

T—Y2ZH—RYT7OAV a3V IRT—HTT4)
Carbon Works Front Shock Stay (OPTIMA)

OTW109
© s

FH M3x18mm
i (©) o
Nut M3 Nylon Nut M3

A=KV 3V I RT—FTT4)
Carbon Rear Shock Stay (OPTIMA)

OTW112

©

FH M3x8mm

IN=R70Y MR— b+ @075/4 774 )
Hard Front Support (7075/0PTIMA)

H—RYANT L= FTTA)
Carbon Radio Plate (OPTIMA)
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OoTW111

[ oc&= o ¢ D ¢ D o¢ Do |
N RAA 45— (07514 74 2) x2pes
Hard Main Chassis (7075/OPTIMA)

OTW115GM

OoTW114

NS—”
A=K N~ A TT4)
Metal Servo Saver (OPTIMA)

OTW116GM
0

TIVEAARZX N AV ARATTA)
Aluminum Mech Post (Gunmetal/OPTIMA)

OTW117GM

)
]

TIVETAY MNT (AYARIFTT4R)
Aluminum Front Hub (Gunmetal/OPTIMA)

TIVEUYNTFRY T (AVARIWATTAR)
Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

OTW118GM OTW119GM
= @]ﬂ]ﬂlﬂﬂ]ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ\ xdpcs
BH M3x10mm
x4pcs
Washer M3x8x0.5

TIVET7AY R yI—ERY b
AVALIATT4AR)
Al Front Upper Pivot (Gunmetal/OPTIMA)

OoTW123

TIVEH—RI VY S (B ARIFTT1R)
Aluminum Servo Mount (Gunmetal/OPTIMA)

OoTW124

Silver Silver
S S
x2pcs x2pcs
Black Black
M (b} M
Kit std x2pcs Kit std X2pcs
Gold Gold
x2pcs x2pcs
TaY b 3vI ATV TR b FTTAR) U3y 2TV Ty b A TT4R)
Front Shock Spring Set (OPTIMA) Rear Shock Spring Set (OPTIMA)
mre | Q) 0 O] s
x2pcs
AZN=HIVAA VT2 v T FQNATT4R)
Universal Swing Shaft (2pcs/OPTIMA)
\ K Y
OTW101  Ball Diff (for Belt Drive / OPTIMA) R=IWTITNIVNRSATRIATT43) 5280
OTW102  Stabilizer (OPTIMA) RZESA = (FTT14) 2520
OTW103  Carbon Rear Plate L (OPTIMA) H=RYTL—=bL(FTT4) 2310

OTW104GM CNC Motor Plate (Gunmetal/OPTIMA)  CNCE—A2—TL—F (B A2/ T74<) 3520

OTW105  Carbon Front Side Plate (2pcs/OPTIMA) — A—R> 70V MA RTL—b QAFTT4R) 2750
OTW106  Carbon Front Sus. Plate (OPTIMA) H—=Ry7AVMRTL—F (FTT47) 1650
OTW107  Carbon Front Shock Stay (OPTIMA) H—=Ry 70V N/3VIRT— (FTT4%) 1320
OTW108  Carbon Works Front Shock Stay (OPTIMA) -~ 7—/2h—K> 70 b3 AT~ (#774%) 1980
OTW109  Carbon Rear Shock Stay (OPTIMA) H=RIVY 3V IRT—(FTT4) 2750
OTW110B  Carbon Radio Plate (OPTIMA) H=RVABTL—h (FTT47) 4180
OTW111 Hard Main Chassis (7075/OPTIMA) IN=RAL %= (7075/47TT74%) 6050
OTW112  Hard Front Support (7075/0PTIMA) N—=R70Y MR—=N(7075/4774%) 2860
OTW114  Metal Servo Saver (OPTIMA) A —=REAN=(FTT4<) 4620
OTW115GM Aluminum Radio Post (Gunmetal/OPTIMA) - 7ZILZ AHRAN (HY A2/1ATT4<) 6050
OTW116GM Aluminum Front Hub (Gunmetal/OPTIMA)  7)L2 70 M\T (HVARIAZTT4) 6380

OTW117GM_ Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

OTW118GM Al Front Upper Pivot (Gunmetal/OPTIMA)

OTW119GM  Aluminum Servo Mount (Gunmetal/OPTIMA)
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima)
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima)
OTW125B  Universal Swing Shaft (2pcs/Optima)

TP NTF0)T (HY A20IATT43) 6050
TIVETaVNyIN=ERy N (Y A8/ T743) 2420
TIVEH =RV N BV ARIFTT4R) 2970
7803vIR T 5 SIMHANAT743) 1320
JYyavg R 75k (SIMHRAAT74R) 1320
AZN=HIAAL VT %7 QNATT43) 4180
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M [o [T ITiD gunnn [l o ]I OUL0000L;
x2pcs x2pcs
FHUT v ARAYR 38mm FHAUT v AR 50mm
Titanium Adjust Rod 38mm Titanium Adjust Rod 50mm
LA43H/R SCW021
A HD
]
x2pcs
R—JLTUK 58mm E Eg(rjd Type HD R1)w7 85— XK @A/ RA3—E7F22014)
5.8mm Ball End HD Slipper Pad (2pcs/Scorpion 2014)

PNGS4816 ~ PNGS4836

RAF—IVE=F2 XY 1/48EvF
Steel Pinion Gear 1/48 Pitch

PNGS4816 16T PNGS4823 23T PNGS4830 30T

= PNGS4817 17T PNGS4824 24T PNGS4831 31T

Steel Pinion Gear PNGS4818 18T PNGS4825 25T PNGS4832 32T
N PNGS4819 19T PNGS4826 26T PNGS4833 33T
ﬂﬂ[[ﬂ[ﬂﬂ PNGS4820 20T PNGS4827 27T PNGS4834 34T
SS M3x3mm PNGS4821 21T PNGS4828 28T PNGS4835 35T
PNGS4822 22T PNGS4829 29T PNGS4836 36T

Brushless Motor
R246-8584

for
Brushless
Motor

MCN R/ S—F 51T/48P (I L RAE—4—F)
MCN Spur Gear 51T/48P(for Brushless Motor)

)3t —4—J )L 210mm
Silicone Sensor Cable 210mm

for
Brushless
Motor

(MAX13.5Turn)

200mm x1

WU 2405 75 LAE—42— 155T4WDFR
LE MANS 240S Brushless Motor 15.5T

VRV 40SESC(TZY L ZAB/MAX1354—)
LE MANS 2405 Brushless Motor 13.5T

Brushed Motor

GXE—32— (20%—)
G2X Motor (20 Turn)

KA0B0-91W J53E—4—FHj7KESC 60A ST5%
KA0B0-91W Brushed WP ESC 60A S-plug

OTT243S (Soft)

varasatas
B> 2 A 143x86x40mm S (4 7T 4 )
Pin Tire 43x86x40mm S (OPTIMA)

® x2pcs

OTH244BK /W

BK Black
W White

SAR— RA—)UBmm QAN A TT 4 <)
5 Spoke Wheel 43mm (2pcs/OPTIMA)

92413
92416
LA43H
LA43R
SCW021
PNGS4816
PNGS4817
PNGS4818
PNGS4819
PNGS4820
PNGS4821
PNGS4822
PNG54823
PNGS4824
PNGS4825
PNGS4826
PNGS4827
PNG54828
PNG54829
PNGS4830
PNGS4831
PNGS4832
PNGS4833
PNGS4834
PNGS4835
PNGS4836
OTW126
R246-8584
37032
370518
70703
82245
QTT243S
OTH244BK
OTH244W

Titanium Adjust Rod 38mm
Titanium Adjust Rod 50mm

Ball End(5.8mm/Hard/12pcs)

5.8mm Ball End(Red / 12pcs)

HD Slipper Pad (2pcs/Scorpion 2014)
Steel Pinion Gear(16T)1/48 Pitch
Steel Pinion Gear(17T)1/48 Pitch
Steel Pinion Gear(18T)1/48 Pitch
Steel Pinion Gear(19T)1/48 Pitch
Steel Pinion Gear(20T)1/48 Pitch
Steel Pinion Gear(21T)1/48 Pitch
Steel Pinion Gear(22T)1/48 Pitch
Steel Pinion Gear(23T)1/48 Pitch
Steel Pinion Gear(24T)1/48 Pitch
Steel Pinion Gear(25T)1/48 Pitch
Steel Pinion Gear(26T)1/48 Pitch
Steel Pinion Gear(27T)1/48 Pitch

Steel Pinion Gear(28T)1/48 Pitch

Steel Pinion Gear(29T)1/48 Pitch

Steel Pinion Gear(30T)1/48 Pitch

Steel Pinion Gear(31T)1/48 Pitch

Steel Pinion Gear(32T)1/48 Pitch

Steel Pinion Gear(33T)1/48 Pitch

Steel Pinion Gear(34T)1/48 Pitch

Steel Pinion Gear(35T)1/48 Pitch

Steel Pinion Gear(36T)1/48 Pitch

MCN Spur Gear 51T/48P(for Brushless Motor)
Silicone Sensor Cable 210mm

LE MANS 2405 Brushless Motor 15.5T

LE MANS 2405 ESC (for Brushless/MAX13.5Turn)
G2X Motor (20 Turn)

60A Brushed ESC KSH KA060-91W

Pin Tire 43x86x40mm S (OPTIMA)

5sp Wheel 43mm (Black/2pcs/Optima)
5sp Wheel 43mm (White/2pcs/Optima)

b il
FAYT7Iv AR 38mm 660
FRAYTIw A F 50mm 770
A=)V RESmm/IA—R/12A) 660
R—=IVIVF58¢(LyR12A) 330

HD AUwiN=/\y F QA/AD—E4>2014) 660
AF—=IVEZAVFP(16T)1/48EwF 770
AF—IVEZA VT4 Y F 770
AF—IVEZAVF(18T)1/48E v F 770
AF—=IVEZAVFP(19T)1/48E v F 770
AF—=IVEZA Y F0T)1/48Ew F 770
AF=IVEZAYF QN4 Y F 770
AF—=IVEZA Y FP(2M)1/48Ew F 770
AF—IVEZA V£ (23T)1/48Ew F 770
AF—IVEZA Y FY4T) 1148w F 770
AF—=IVEZA Y F5T) /488w F 770
AF—=IVEZA Y F6T)1/48Ew F 770
RF=IVEZA Y FXQIMNA8E Y F 770
AF—IVEZA V£ 8T)1/48EwF 770
AF—IVEZA Y FPIT)1/48Ew F 770
AF—IVEZA Y F(R0T)1/48E v F 770
AF—=IVEZAVFYRIT/48E Y F 770
AF—=IVEZAVFYEM1/48EwF 770
AF—=IVEZA Y FYEIN/AE Y F 770
AF—=IVEZA Y FPRAT)/48E Yy F 770
AF—IVEZFVF35T)1/48E Y F 770
AF—IVEZA Y FY(6T)1/48E v F 770
MCN 2/ $=347 51T/48P (75 L AE—42—F8) 1100
V) aAVE = —7)1b 210mm 550
IV 2405 75 L AE—4—155T4WDF 11000
VR 40SESC (75 L ARIMAXI352—>) 9680
GXE—%2— (202—>) 1980
KAOGO-91W 75 E—2—FBAKESC60A 5757 4400
E 24 Y 43x86x40mm S (7 74<) 1430
SAR=G A= IU3mm (77997 2NFT743) 770
SAR=7 A= Ib3mm (K71 MINATT4) 770
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FAT201/S

FAT201  Hard
FAT201S Soft

® x2pcs
78 FRAYRAGE— MRY)
Front Tire/2pcs (Dirt Hog)
FAT202S / SS
FAT202S  Soft
FAT202SS Super Soft @
® x2pcs

VYAV QAA > F—)

Rear Tire (2pcs/with Inner)

FAH203BK FAH204BK

70> bRA—=IVWTZ v IRA(E— FRY)
FrontWheel/Black/2pcs (Dirt Hog)

VYRA—=IWTZ w7 RNE— bKRY)
Rear Wheel/Black/2pcs (Dirt Hog)

TFW004

X2pcs X2pcs X2pcs

Aluminum Collar(Red)
4x12x0.5mm

Aluminum Collar(Red)
4x12x0.75mm

Aluminum Collar(Red)
4x12x1mm

e i (H)
70> M AY(2A/224 > F/Dirt Hog) 660
70V 8AY (VT M2N224>FDirtHog) - 990
DYRAY)TN2NR24 0 F 990
DY RAYIZ=IN=V TN 2247F 2200
Front Wheel (2pcs/2.2inch/Black/Dirt Hog) 70/ MRA—IVQA/224~F1 779/ DirtHog) - 660
Rear Wheel (2pcs/2.2inch/Black/DirtHog)  1)¥7RA—IVQ2A/224 >~ F/7 5% /DirtHog) 660
Wheel Spacer Set (0.5,0.75, 1.0/Red/TF-5 Series) A —JVAN=H =1y} 05,075, 10y MRS =) 605

FAT201
FAT201S
FAT2025
FAT2025S
FAH203BK
FAH204BK
TFW004

Front Tire/2pcs(Dirt Hog)

Front Tire/Soft/2pcs(Dirt Hog)

Rear Tire/Soft/2pcs (Dirt Hog)

Rear Tire/ Super Soft/ 2pcs/ 2.2 inch
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0TB245

/YTAL—YAVRTA A TTAR)
Non-Decoration Body(OPTIMA)

OTB247GR/Y/W/OR/BK/R

Pivot Screw 2.6x8mm x2 ) @ o\
© ©| RS
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 % = g g
e 3
N H F
© m Ofmm | Sl i
Button Screw (HexMaxs)xz 3P Sorew (M26x€)x12 £33 | B i
~ H LI
(mm o = 1 )
Button Screw (HexMaxio) 2 C2P Sorew (M26x12)x1 - R : ‘
8
©)m CE=Z, E
Flat Head Screw (Hex/M2.6x6) X6~ Snap Pin 6mm x3 E
4
2

Peppermint Green

OT252GR/Y/W/OR/BK/R $‘R

Yellow

W White

OR  Orange

BK Black

R Red

© ©
o B (HD

0TB245 Non-Decoration Body (OPTIMA) /T AL—=aViRT s (FTT4R) 3520
OTB2470R  Body (Orange/Javelin) RTA (FLYIIAN)Y) 4620
OTB247GR  Body (Paper mint Green/Javelin) RTA NN )= /D% R Y) 4620
OTB247Y  Body (Yellow/Javelin) RATA (ATO—/T%NY) 4620
OTB247W  Body (White/Javelin) RTA (RTA MNP N)) 4620
OTB247BK  Body (Black/Javelin) AT (TZ9919%R)Y) 4620
OTB247R  Body (Red/Javelin) RTA (LY RfDw A1) 4620
OT2520R  Wing (Orange/Javelin) TAVG (FL I[N 660
OT252GR  Wing (Paper mint Green/Javelin) JAVGT (NN )= 0%\ Y) 660
OT252Y  Wing (Yellow/Javelin) A4 ATO—T+N1)Y) 660
OT252W  Wing (White/Javelin) TA VG (RTA NI v\ Y) 660
QT252BK  Wing (Black/Javelin) DA VG T 9w\ Y) 660
0OT252R Wing (Red/Javelin) JAVG (LY RIDwAN1)Y) 660



71322

)

IN—V%
Part Names

SPEED HOUSE 7.2V 22HV
Ni-MH /Xy 7 1) —

Ny )—

kS
Description
mEhya7
Ni-MH /Xy 71U —

Ni-MH battery.

Y TE

(Bi:d)
2750

BATTERY

71324

IN—Y %

Part Names

SPEED HOUSE 7.2V 36HV
Ni-MH /Xy 1) —
SPEED HOUSE 7.2V 36HV
Ni-MH Battery

% FOR JAPANESE MARKET ONLY.

AFN e TE A
Description (FeaA)
ABE BENY1T
Ni-MH /0y 7 1) —
High capacity and high power
type Ni-MH battery.

IS—VY %

GAB4201

Gens ace LiPo 4000
ANL—=K/Xy T (45C/7.4V)
GA-B-45C-4000-

2S1P-HardCase-8

YRy 71—

Li-Po Battery

SE A A
High power type battery

5280

TZAI - A1)l CHEMICAL - OIL

RE

e E A

=Y %
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RE e E A

Part Names Description (FaA) Part Names Description (F2aA)
Uy 7¥v o) Z(39) 7 v REERHRT U X T7F¥VJ U #1000
96162 Ring Gear Grease (3g) Fluorine special grease. 440 96501 | piff, Gear Grease #1000 880
FrYoERZ RS 96502 T7F¥v U #3000 880
Reduces wearing of gear Diff. Gear Grease #3000
HG Y31 Y kT UR YaA v BRI YR T7F¥VJUR #5000
96508 HG Joint Grease Grease for joint part. 880 96503 | pjff. Gear Grease #5000 880
2B/ -YOTSBICRR ERENZD 96504 T7F¥VJUX #15000 880
Use into metal joint parts. Reduces the wear Diff. Gear Grease #15000
7 7% X #30000
96505 | piff, Gear Grease #30000 880

Y2 AAIL SILICONE OIL

% FOR JAPANESE MARKET ONLY.

IR—Y% S =Y,
Part Names Description | (F:A) Part Names
1) V7 JL#300 (80cc) SIL | ¥V 3v7 4 )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000B| Silicone QOil #2000 (40cc)
SIL | &Y a> A )L#350 (80cc) SIL | ¥ 3> )L#3000 (40cc)
0350-8| Silicone Oil #350 (80cc) 3000B| Silicone Oil #3000 (40cc)
SIL | ¥V a7 JL#400 (80cc) SIL | ¥V 327 )L#4000 (40cc)
0400-8| Silicone Qil #400 (80cc) 4000B| Silicone Oil #4000 (40cc)
SIL | > a7 )L#450 (80cc) SIL | ') 3> 7 )L#5000 (40cc)
0450-8| Silicone Oil #450 (80cc) 5000B| Silicone Oil #5000 (40cc)
SIL | > a7 )L#500 (80cc) SIL | ') 3> 7 )L#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000B| Silicone Oil #6000 (40cc)
SIL | Y a7 )L#550 (80cc) SIL | ¥V 3V7 A )L#7000 (40cc)
0550-8| Silicone Oil #550 (80cc) 53 )¢—H 1210 7000B| Silicone Qil #7000 (40cc)
SIL |27 )L#600 (80cc) | | for shocks. SIL | YU aVA A )L#8000 (40cc)
0600-8| Silicone Oil #600 (80cc) 8000B| Silicone Oil #8000 (40cc)
SIL | > avAL#650 (80cc) SIL | &Y 3VA A JL#9000 (40cc)
0650-8| Silicone Qil #650 (80cc) 9000B| Silicone Oil #9000 (40cc)
SIL | > a7 )L#700 (80cc) SIL | &Y YA JL#10000 (40cc)
0700-8| Silicone Oil #700 (80cc) 10000B| Silicone Oil #10000 (40cc)
SIL | Yy 71 )L#750 (80cc) SIL | ¥ 3y JL#15000 (40cc)
0750-8| Silicone Oil #750 (80cc) 15000B| Silicone Oil #15000 (40cc)
SIL | YU a> 7 )L#800 (80cc) SIL | &Y a7 )L#20000 (40cc)
0800-8| Silicone Oil #800 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | &Y > )L#850 (80cc) SIL | Y a7 )L#30000 (40cc)
0850-8| Silicone Qil #850 (80cc) 30000B| Silicone QOil #30000 (40cc)
SIL | ¥ Jv74)L#40000 (40cc)
40000B| Silicone Oil #40000 (40cc)
SIL | &Y a7 )L#50000 (40cc)
50000B| Silicone Qil #50000 (40cc)

B

Description

KN
(H:)

SIL
600008

=YY%
Part Names
U OV A )L#60000 (40cc

SIL
1000008

)
Silicone QOil #60000 (40cc)
)

31 V74 )L#100000 (40cc
Silicone Oil #100000 (40cc)

SIL
200000

Y Q74 )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL

300000;

Y Q74 )L#300000 (40cc)
Silicone Oil #300000 (40cc)

Y A7 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

1) QA4 JL#1000000 (20cc)
Silicone Oil #1000000 (20cc)

KA
Description

T7H
for diffs.

KN
(HA)

%1430

SIL
#990/ 1500000
SIL
1000000
T7H
for diffs.
£1100

oty —

ACCESSORY

% FOR JAPANESE MARKET

IN—Y %

Part Names

EN

Description

K E A
(i:A)

IN—Y %

Part Names

KA
Description

K E i
(1)

36218 FYNR=EyRAIY R (X7 Ry M) | §V-0fgREERRI VR 770 792002 SPEED HOUSE C-02B ACE=9Fv=Yv—| H 1A DA—hhy FRER. 3080
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance SPEED HOUSE C-02B AC PEAK CHARGER | 1A Output Auto Cut-Off Charger.
36219 SPFA7ITvIl)—<— RO OMAN VN2l 1980 80907 KYOSHO SPEED HOUSE YL F/ty 7 =F zyi=| Ny F)—0Tv71 Y3 vEbEetl 3850
SP Knife Edge Reamer Tool for making holes on bodies. KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery condition
Gens ace LPo/y 7) - 70779~ (268 )l/73H) | #BEO LPo /Ny T)-%F5707 )5~ 7.2V NiIMH B USB F ¥ —3 v — | $ 750 NCd £k NiMH /Ly 7 -5
GACO100 | G age Lipo Battery Protector (2-6cellfor Charging) | Protector hat rotects the LiPo bttery when charging 3520 72208 | 75y USB Charger for NIMH | 0USB 75 E=A54~ 1y MEBE, 880
cAcoit | s ae LRIty I=E=2/%y TB0KG ) | o RERCRAGRAI 7 | oo USB Charger for 7.2V Nith
Gens ace LiPo Battery Safe Bag (BOX type) | Protecive bag hat s convenient o chargng andstorege battery packs(Super Plug Type).

41



KRR IE2021E8AT1HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

QR EIHUIED B UTUESTRIBETEART/I\ =Y P AT 3 /— VY EEA
U .TTEBDICEITENTEET,

Q@/NX—VIERETCEEZEBALTW LD BEICTHTFRWEEE. ZREAY A
Vay I TBATEIENTEEXT,

XEZIMNWHEICE D EEFHRDRED Y, RBWEBY A M TIREELEE W,
XBBITFEARIE - REARE R IBEBEEEX LOBRICED., ENZBANSEL
FFTOTHSMUHSTELIES W,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: RSB TRELR B: IECHER/I—YE C: TEXHNSHWI~4 AT
R—YDORELHES EXULREEZIAS, HEROZEED. BIEIC
#ET 3, BEFLET,
: e )
RmO/— 18 z IR—VEEE
IREEZD
AFYH—H
HENTY,
\_ )
3 ) m— E N —
2.8EICTIIBRWERIE mEAYSrYyay7THBATESET,
( )
RBAYIAMayv I TEATS,
[=] -5 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, Eﬁ
\_ )
Rkttt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

P, RE LTARABRDERWS TS E

K<

CNSDY—EREFERICRSETEEZFET

BITED, BELTHTEF VD BDEAREZTVE LS, THANEE W

=" o2 FREEIE, RE1— Y —AREASHNAY RS,
a8 R EHEASHOATORE SREVLECh, TROBHLA R
227 CREFEECRAOSA. 77 v RELBEETEED <RI,

REANDOBBEWSESE > TREI—Y —HE,

RAICBEANEEOREE, TREI—Y—HKE ICTER LSV,
BEWEETOREIE. SFTICEmPEL/ BGREZ CARDS A, Y/ BkGHGAEOR-IE, TEES, BmES
(F—No)ZRW3KHE, BBENEFNICEMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati Bl~am@Rsa%R)13:00~1800.

. _ _ _ FAX Tl 24B RSN A T ORHE LTEN £ 9. M. BEEn
Faxcosmnati: 046-229-403 NEEBDBAN BN E T, BER AR~ SR (A ERL)

BECORBMUVAtR : T243-0021 #E/IE BEXRM MHE3050 ERFIRARXA VT T—TF
RERAStt I ——HERET

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG AR FAXEZIEEETEEDLIEEWVWBE A EIE. R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.30618 EEEE JAVELIN )
5% BEFE [EA
CHAMS ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
wARp ZHERD Iy
UAHF
s R/CIE # a2
E T -
e #8
fF B2
CHED -
oy B ( ) FAX ( )
FHOBEL | o
A sk | BA ( ) FAX ( )
| B~ SR (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
- N
BEIWE T AR a1/ SR HEBEoc— B OmRES (F—No) AN HE, BENEHMICSEALLEE N,
\ )

KRERARE TR BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A eEEROBABRICOEEL TR, (1)~B)DHAZRE | CE=EICRRH
LIeDRRI 2L 5BIERBDEA. (1)BEROBFHOEREER T HE, QFRICEDERTAEREZ I LHE, QY —ERXDREDHLHDOEFEELICHTY 2158,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

REHRA S

T243-0021 #F/I|EEARMEEI050 ERFT I ZANAA V5 T—TF
@1 — T —HAEEEEE 046-229-4115

[(X-h—EEouEBSEEAL T BEWAEIE  BE~2R@RE%EKR<)13:00~18:00
ZRIR/CEELHELED, | ees22108-1 PRINTED IN TAIWAN

F77 7T T s s ! = - ) |




	P001 Javelin_out
	P002 Javelin_out
	P003 Javelin_out
	P004 Javelin_out
	P005 Javelin_out
	P006 Javelin_out
	P007 Javelin_out
	P008 Javelin_out
	P009 Javelin_out
	P010 Javelin_out
	P011 Javelin_out
	P012 Javelin_out
	P013 Javelin_out
	P014 Javelin_out
	P015 Javelin_out
	P016 Javelin_out
	P017 Javelin_out
	P018 Javelin_out
	P019 Javelin_out
	P020 Javelin_out
	P021 Javelin_out
	P022 Javelin_out
	P023 Javelin_out
	P024 Javelin_out
	P025 Javelin_out
	P026 Javelin_out
	P027 Javelin_out
	P028 Javelin_out
	P029 Javelin EX_out
	P030-31 Javelin EX_out
	P032 Javelin EX_out
	P033 Javelin EX_out
	P034 Javelin PL_out
	P035 Javelin PL_out
	P036 Javelin PL_out
	P037 Javelin PL_out
	P038 Javelin Option Page_out
	P039 Javelin Option Page_out
	P040 Javelin Option Page_out
	P041 OP_out
	P042 kounyuu_out
	P043 FAX_out
	P044 Javelin MM_out

